
Forsefetv reasons, this kit must-be-installed by an authorized BRP dealer.
- This kit is designed for specific applicable models only (authorized BRPdealers will confirm model(s)). It is not rec-

ommended for units other than the one (those) for which it was sold.
- This instruction sheet MUST be given to the purchaser.
- Should removal of a locking device (e.g. lock tabs, self-locking fasteners, etc.) be required when undergoing dis-

assembly/assembly, always replace with a new one.
- Torque wrench tightening specifications must strictly be adhered to.
- Always wear EYEPROTECTIONAND APPROPRIATEGLOVESwhen using power tools.
- Unless otherwise specified, engine must be OFFwhen performing any operation on the vehicle.
- Always be aware of parts that can move, such as wheels, transmission components, etc.
- Some components may be HOT. Always wait for engine to cool down before performing work.

INSTRUCTTO
Side-by-side vehicles can-am

Radiator Protector (Kit PIN 715 001 126)

The following symbols may be used in this document:

Indicates a hazardous situation which, if not avoided. could result in death or serious i

A CAUTION Indicates a hazard situation which. if not avoided. could result in minor or moderate injury.

'noWi Indicates an instruction which, if not followed, could severely damage vehicle components or other property.

A WARNING

FASTENER TORQUE TO BE USED WHEN TORQUES ARE NOT SPECIFIED IN TEXT
SIZE 5.8 GRADE 8.8 GRADE 10.9 GRADE 12.9 GRADE

M4 '.8 ± 0.2 Nem 2.8 ± 0.2 Nem 3.8 ± 0.2 Nem 4.5 ± 0.5 Nem
(16 ± 2 lbf-In) (25 ± 2 Ibfein) (34 ± 2 Ibfein) (40 ± 4 Ibfein)

M5
3.3 ± 0.2 Nem 5.0 ± 0.5 Nem 7.8 ± 0.7 Nem 9.0 ± 1.0 Nem
(29 ± 2 Ibfein) (44 ± 4 Ibfein) (69 ± 6 Ibfein) (80 ± 9 Ibfein)

M6
7.5 ± 1.0 Nem 10.0 ± 2.0 Nem 12.8 ± 2.2 Nem 16.0 ± 2.0 Nem
(66 ± 9 Ibfeln) (89 ± 18 Ibfein) (113 ± 19 Ibfein) (142 ± 18 Ibfein)

M8
15.3 ± 1.7 Nem 24.5 ± 3.5 Nem 31.5 ± 3.5 Nem 40.0 ± 5.0 Nem
-(135 ± 15 Ibfein)- - - (18 ± 3 Ibfeft) (23 ± 3 Ibfeft) (30 ± 4 lbf-ft)

M10
29 ± 3 Nem 48 ± 6 Nem 61 ± 9 Nem 73 ± 7 Nem
(21 ± 2 Ibfeft) (35 ± 4 Ibfeft) (45 ± 7 Ibteft) (54 ± 5 Ibfeft)

M12
52 ± 6 Nem 85 ± 10 Nem 105 ± 15 Nem 128 ± 17 Nem
(38 ± 4 Ibfeft) (63 ± 7 Ibfeft) (77 ± 11 Ibfeft) (94 ± 13 Ibfett)

M14
85 ± 10 Nem 135 ± 15 Nem 170 ± 20 Nem 200 ± 25 Nem
(63 ± 7 Ibfeft) (100 ± 11 Ibfeft) (125 ± 15 Ibfeft) (148 ± 18 Ibfeft)

M16
126 ± 14 Nem 205 ± 25 Nem 255 ± 30 Nem 305 ± 35 Nem
(93 ± 10 Ibfeft) (151 ± 18 Ibfeft) (188 ± 22 Ibfeft) (225 ± 26 Ibfeft)

M18
170 ± 20 Nem 273 ± 32 Nem 330 ± 25 Nem 413 ± 47 Nem
(125 ± 15 Ibfelt) (201 ± 24 Ibfeft) (243 ± 18 Ibfeft) (305 ± 35 Ibleft)

NOTE: The illustrations in this document show typical construction of the different assemblies and may
not reproduce the full detail or exact shape of the parts; however, they represent parts that have the
same or similar function.
NOTE: Installation time is approximately .3 hour.

Printed in Canada. (tsi2011-045 en JT) Instruction Sheet PIN 487 800 586
@2010 Bombardier Recreational Products Inc. and BRP US Inc. All rights reselVed.
®'" and the BRP logo are trademarks of Bombardier Recreational Products Inc or its affiliates.

1 / 2



PARTS TO BE INSTALLED

PARTS TO BE INSTALLED

ITEM PIN DESCRIPTION

P1 709200326 Radiator Protector

P2 207661 684 Flanged Hexagonal 4Screw M6

P3 250200024 Rubber Washer M5 4

P4 250100133 U-Nut M6 4

P5 271 001 530 Protective Molding

INSTRUCTIONS
Installing Radiator protector
A CAUTION Wear gloves for installation. En-
sure to install the moldings to protect hands
from injuries.
1. Cut protective molding [P5] in length of 327 mm

(12-7/8 in)
2. Install protective moldings onto sides of radia-

tor protector [P1].
3. Position bottom U-nuts M6 [P4] onto radiator.
4. Position top U-nuts M6 onto radiator.
NOTE: 1'0u can gain access to them by removing
the service cover. Push them in their final position
if needed.

FRONT VIEW
1. U-nut locations

5. Run hexagonal shoulder screw M6 [P2] into ra-
diator protector screw holes.

6. Install rubber washer M5 [P3] onto shoulder
screws between radiator protector and U-nuts.

7. Slide protector to the installation zone from the
LH side.

8. Install protector and manually tighten screws
starting with one of the top screws.

9. Repeat steps 5-6 for other three (3) screws.
10. Torque screws to 7.5 N·m ± 1.0 N·m

(66Ibf·in ± 9Ibf.in).

2 I 2 Instruction Sheet PIN 487 800 586


